



Test Report

No. 2027788/EC

Date : Jun 22 2005

Page 1 of 4

PRONIC ELECTRONICS (SHENZHEN) CO., LTD.
FENG AN ROAD, GUANG MING FARM, BAO-AN,
SHENZHEN, CHINA

Reported results are referred to report number 2026144/EC

Report on the submitted sample said to be SERIES SWITCHES: BR, R13, R22, R12, R15, R19, R2, R25, R30, R32, R34, R36, P218, L21, P12, P15, A, A1, AM, CR, PR, PL13, DL30, L16, L18, PF, PS14, MA, MB, L12, L15, SL23, PS16, P1, L22, PL-013 & SERIES SOCKETS: PST-101, PST-101F, PST-101SNW, PST-102, PST-103, PST-104, PST-105, PST-106.

部件英文名称	供應商
NYLON 66	E I DUPONT DE NEMOURS & CO INC
	TAIN RUBBER & PLASTICS (TAI WAN) LTD. COMPANY
PC	GE PLASTICS GLOBAL PRODUCTS
	TAIN RUBBER & PLASTICS (TAI WAN) LTD. COMPANY
PBT	NAN YA PLASTICS CORP.
	TAIN RUBBER & PLASTICS (TAI WAN) LTD. COMPANY
PHENOLIC	SYNDYNE INDUSTRIAL CO LT
	CHANG CHUN PLASTICS CO LTD
COPPER	DONGGUAN JINCHANG METAL WORKING CO., LTD
	SEARAY PLASTIC INDUSTRIAL CO., LTD
BRONZE	SHANGHAI MIN KUAN TRADE CO., LTD
	SEARAY PLASTIC INDUSTRIAL CO., LTD.
SPRING	DONG GUAN ANLI METAL & PLASTIC MFG. CO., LTD
	HWA JYH SPRING METAL CO., LTD
	XINZHOU (SHENZHEN) SPRING CO., LTD
IRON	DRAGON DAY SOURCE HARDWARE INDUSTRY AND COMMERCE LIMITED COMPANY
	WAN LEE METAL WORKS (SHENZHEN) CO., LTD
	LONG TIAN YUAN HARDWARE INDUSTRY LIMITED COMPANY
	SU DONG MECHANIC & PLASTICS CO., LTD

SGS Job No. : 1787566
 SGS Ref. No. : SZECO050610250EC
 Sample Receiving Date : JUN 09 2005
 Testing Period : JUN 09 - 18 2005

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or attached. Said Conditions are also available upon request or are accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional policies defined therein. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30 days only. This Test Report shall not be reproduced except in full, without written approval of the Company.

SZE 113999

Test Requested : 1) To determine the Cadmium Content in the submitted sample.
2) To determine the Lead Content on the submitted sample.
3) To determine the Mercury Content on the submitted sample.
4) To determine the Hexavalent Chromium Content on the submitted sample.
5) To determine the Cadmium, Lead and Mercury content in the submitted metal sample.
6) Determination of PBBs (Polybrominated biphenyls), PBDEs (Polybrominated diphenylethers) of the submitted sample.

Test Method : 1) As specified in BS EN 1122:2001, Method B, analysis was performed by Inductively Coupled Argon Plasma – Atomic Emission Spectrometry (ICP-AES).
2) As specified in EPA Method 3050B. Analysis was performed by Inductively Coupled Argon Plasma – Atomic Emission Spectrometry (ICP-AES).
3) As specified in EPA Method 3052. Analysis was performed by Inductively Coupled Argon Plasma – Atomic Emission Spectrometry (ICP-AES).
4) As specified in EPA Method 3060A & 7196A. The sample was alkaline digested by using EPA Method 3060A, and then analyzed by using Colorimetric method 7196A.
5) In house method. The sample was digested by acid. Analysis was performed by Atomic Absorption or Inductively Coupled Argon Plasma – Atomic Emission Spectrometry (ICP-AES).
6) With reference to SGS in-house method. Analysis was performed by GC/MS.

Test Results : 1-6) Please refer to next page.

Signed for and on behalf of
SGS Hong Kong Ltd



Wan Chi Wai, Leo
Technical Manager

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or attached. Said Conditions are also available upon request or are accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional policies defined therein. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30 days only. This Test Report shall not be reproduced except in full, without written approval of the Company.

SZE 113998